SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D2704C

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) |(dBupV/im)| (dB) (dBuV/im) (dBuV)| (dB/m) (dB) | (dB) |(cm)|(deg) (P/A)/(HV)

2390 63.9 -10.1 74 4965 | 27.36 | 17.36 | 3047 | 305 | 65 P | H

2390 49.99 | -4.01 54 3574 | 2736 | 17.36 | 3047 | 305 | 65 | A | H

* 2412 116.54 - - 102.13 | 27.47 174 | 3046 | 305 | 65 P | H

* 2412 107.75 - - 93.34 | 27.47 174 | 3046 | 305 | 65 | A | H

802.11ax H
HE20 Full H
CH 01 2389.8 65.85 | -8.15 74 51.6 27.36 | 17.36 | 3047 | 100 & 58 P |V
2412MHz 2390 52.72 -1.28 54 3847 | 27.36 | 17.36 | 30.47 | 100 | 58 A |V
* 2412 116.27 - - 101.86 | 27.47 174 | 3046 | 100 | 58 P |V

* 2412 107.95 - - 93.54 | 27.47 174 | 3046 | 100 | 58 | A | V

v

v

2387.98 54.43 | -19.57 74 40.2 27.35 | 17.35 | 30.47 | 299 | 66 P | H

2389.94 4353 | -10.47 54 2928 | 2736 | 17.36 | 3047 | 299 @ 66 | A | H

* 2437 117.51 - - 102.9 | 27.62 | 17.44 | 3045 | 299 | 66 P | H

* 2437 109.42 - - 94.81 2762 | 1744 | 3045 | 299 | 66 | A | H

802.11ax 2483.62 60.5 -13.5 74 45.6 27.83 | 17.51 | 3044 | 299 @ 66 P | H
HE20 Full 2483.5 47.11 -6.89 54 32.21 2783 | 1751 | 3044 | 299 | 66 | A | H
CH 06 2371.18 53.63 | -20.37 74 39.5 2728 | 1732 | 3047 | 104 | 116 | P | V
2437MHz 2389.94 4372 |-10.28 54 2947 | 2736 | 17.36 | 3047 | 104 | 116 | A | V
* 2437 118.46 - - 103.85 | 27.62 | 17.44 | 3045 | 104 | 116 | P | V

* 2437 110.54 - - 9593 | 2762 | 1744 | 3045 | 104 | 116 | A | V

2483.97 62.7 -11.3 74 4779 | 2784 | 1751 | 3044 | 104 | 116 | P | V

2483.5 48.28 | -5.72 54 33.38 | 27.83 | 1751 | 3044 | 104 | 116 | A | V
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swanronas. FCC RADIO TEST REPORT

Report No. : FR2D2704C

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
0+1 ( MHz) (dBuV/im)| (dB) [(dBpV/im)|(dBupV)| (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
* 2462 115.75 - - 100.97 | 27.75 17.47 | 3044 | 289 64 P H
* 2462 107.36 - - 92.58 27.75 17.47 | 3044 | 289 64 A H
2486.36 70.19 -3.81 74 55.26 27.85 17.51 | 3043 | 289 64 P H
2483.52 51.81 -2.19 54 36.91 27.83 17.51 | 3044 | 289 64 A H
802.11ax H
HE20 Full H
CH 11 * 2462 117.48 - - 102.7 27.75 17.47 | 3044 | 100 117 P |V
2462MHz * 2462 108.93 - - 94.15 27.75 17.47 | 30.44 | 100 117 A |V
2486.08 72.31 -1.69 74 57.39 27.84 17.51 | 3043 | 100 117 P |V
2483.52 51.75 -2.25 54 36.85 27.83 17.51 | 3044 | 100 117 AV
\Y
\
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D2704C

WIFI 802.11 ax HE20 Full (Harmonic @ 3m)

2.4GHz 2400~2483.5MHz

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) |(dBpV/im)| (dB) |(dBuV/m)|{(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
4824 499 -24.1 74 72.78 32.44 11.32 | 66.64 | 300 | 327 P | H
4824 38.57 |-15.43 54 61.45 32.44 11.32 | 66.64 | 300 | 327 A | H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 01 4824 46.81 -27.19 74 69.69 32.44 11.32 | 66.64 | 100 86 P |V
2412MHz 4824 36.98 | -17.02 54 59.86 | 3244 | 11.32 | 6664 | 100 | 86 | A | V
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
V
\Y
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D2704C

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) |(dBpV/im)| (dB) |(dBuV/m)|((dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
4874 51.41 -22.59 74 73.95 327 11.35 | 66.59 | 296 | 328 P | H
4874 39.63 | -14.37 54 62.17 327 11.35 | 66.59 | 296 | 328 A | H
7311 55.44 | -18.56 74 71.14 37.13 13.5 66.33 | 229 | 298 P | H
7311 43.11 -10.89 54 58.81 37.13 13.5 66.33 | 229 | 298 A | H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 06 4874 47.81 -26.19 74 70.35 327 11.35 | 66.59 | 100 88 P |V
2437TMHz 4874 37.51 |-16.49 54 60.05 32.7 11.35 | 66.59 | 100 | 88 | A | V
7311 52.99 | -21.01 74 68.69 37.13 13.5 66.33 | 100 93 P |V
7311 3943 | -14.57 54 55.13 37.13 13.5 66.33 | 100 93 AV
\Y
\Y
\Y
\Y
\Y
\Y
V
\Y
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ssamon s, FCC RADIO TEST REPORT Report No. : FR2D2704C
WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) |(dBpV/m)| (dB) |(dBpV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
4924 45.84 -28.16 74 68.06 32.94 11.38 66.54 313 330 P H
4924 36.15 -17.85 54 58.37 32.94 11.38 66.54 313 330 A H
7386 44.28 -29.72 74 60.49 36.76 13.39 | 66.36 - - P H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 11 4924 46.92 -27.08 74 69.14 32.94 11.38 66.54 100 92 P \Y,
2462MHz 4924 36.04 | -17.96 54 58.26 | 3294 | 11.38 | 6654 | 100 | 92 | A | V
7386 47 .41 -26.59 74 63.62 36.76 13.39 | 66.36 | 100 88 P |V
7386 35.91 -18.09 54 52.12 36.76 13.39 | 66.36 | 100 88 AV
\%
\%
\%
\%
\%
\%
V
V

1. No other spurious found.

2. All results are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D2704C

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) |(dBupV/im)| (dB) (dBuV/im) (dBuV)| (dB/m) (dB) | (dB) |(cm)|(deg) (P/A)/(HV)
2389.905 7116 | -2.84 74 56.91 27.36 | 17.36 | 30.47 | 400 | 44 P | H
2390 50.25 | -3.75 54 36 27.36 | 17.36 | 3047 | 400 | 44 | A | H
2412 119.09 - - 104.68 | 27.47 174 | 3046 | 400 | 44 P | H
802.11ax 2412 109.48 - - 95.07 | 27.47 174 | 3046 | 400 | 44 | A | H
HE20 H
Partial H
106/53 2390 7186 | -2.14 74 57.61 2736 | 17.36 | 3047 | 100 | 125 | P | V
CH 01 2390 49.85 -4.15 54 35.6 27.36 | 17.36 | 3047 | 100 | 125 | A | V
2412MHz 2412 118.28 - - 103.87 | 27.47 | 174 | 3046 | 100 | 125 | P | V
2412 109.86 - - 95.45 | 27.47 174 | 3046 | 100 | 125 | A | V
v
v
2462 118.61 - - 103.83 | 27.75 | 17.47 | 3044 | 326 | 49 P | H
2462 108.52 - - 9374 | 2775 | 1747 | 3044 | 326 | 49 | A | H
2485.52 7203 | -1.97 74 57.11 27.84 | 1751 | 3043 | 326 | 49 P | H
802.11ax 2484.12 48.98 | -5.02 54 3407 | 2784 | 1751 | 3044 | 326 | 49 | A | H
HE20 H
Partial H
106/54 2462 114.51 - - 99.73 | 27.75 | 17.47 | 3044 | 100 | 26 P |V
CH11 2462 105.85 - - 91.07 | 27.75 | 17.47 | 30.44 | 100 | 26 A |V
2462MHz 2485.28 7222 | -1.78 74 57.3 27.84 | 1751 | 3043 | 100 | 26 | P | V
2483.8 4883 | -5.17 54 3392 | 2784 | 1751 | 3044 | 100 | 26 | A | V
v
Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D2704C

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
0+1 (MHz) |(dBuV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(HV)

2389.8 63.57 |-10.43 74 49.32 | 27.36 | 17.36 | 3047 | 313 | 63 P | H

2389.94 48.75 | -5.25 54 34.5 2736 | 17.36 | 3047 | 313 | 63 | A | H

* 2422 114.02 - - 9953 | 2753 | 17.41 | 3045 | 313 | 63 P | H

* 2422 104.69 - - 90.2 2753 | 1741 | 3045 | 313 | 63 | A | H

802.11ax 2486.84 58.8 -15.2 74 4387 | 2785 | 1751 | 3043 | 313 | 63 P | H
HE40 Full 2486.98 4567 | -8.33 54 30.74 | 2785 | 1751 | 3043 | 313 | 63 | A | H
CH 03 2389.94 64.16 | -9.84 74 49.91 27.36 | 17.36 | 30.47 | 107 | 86 P |V
2422MHz 2389.94 50.24 -3.76 54 35.99 27.36 | 17.36 | 3047 | 107 | 86 A |V
* 2422 115.31 - - 100.82 | 2753 | 17.41 | 3045 | 107 | 86 P |V

* 2422 106.07 - - 9158 | 2753 | 1741 | 3045 | 107 | 86 | A | V

2484.74 61.2 -12.8 74 46.28 | 27.84 | 17.51 | 3043 | 107 | 86 P |V

2486.35 4712 | -6.88 54 3219 | 2785 | 1751 | 3043 | 107 | 86 | A | V

2389.1 55.34 | -18.66 74 41.09 | 2736 | 17.36 | 3047 | 306 | 62 P | H

2389.94 4417 | -9.83 54 2992 | 27.36 | 17.36 | 3047 | 306 | 62 A | H

* 2437 114.97 - - 100.36 | 27.62 | 17.44 | 3045 | 306 | 62 P | H

* 2437 105.17 - - 90.56 | 27.62 | 17.44 | 3045 | 306 | 62 A | H

802.11ax 2483.62 63.04 |-10.96 74 4814 | 2783 | 17.51 | 3044 | 306 | 62 P | H
HE40 Full 2484.04 48.68 | -5.32 54 33.77 | 27.84 | 17.51 | 3044 | 306 | 62 A | H
CH 06 2389.8 55.09 | -18.91 74 40.84 | 27.36 | 17.36 | 3047 | 100 | 96 P |V
2437MHz 2389.94 44.83 -9.17 54 30.58 27.36 | 17.36 | 3047 | 100 | 96 A |V
* 2437 115.09 - - 10048 | 27.62 | 17.44 | 3045 | 100 | 96 P |V

* 2437 106.02 - - 91.41 2762 | 1744 | 3045 | 100 | 96 | A | V

2484.32 67.38 | -6.62 74 5247 | 27.84 | 17.51 | 3044 | 100 | 96 P |V

2483.5 52.19 | -1.81 54 3729 | 2783 | 1751 | 3044 | 100 | 96 | A | V
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D2704C

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
0+1 ( MHz) (dBuV/im)| (dB) [(dBpV/im)|(dBupV)| (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
2386.3 54.82 -19.18 74 40.59 27.35 17.35 | 3047 | 289 63 P H
2389.94 42.79 -11.21 54 28.54 27.36 17.36 | 3047 | 289 63 A H
* 2452 110.61 - - 95.89 27.71 17.46 | 3045 | 289 63 P H
* 2452 102.36 - - 87.64 27.71 17.46 | 3045 | 289 63 A H
802.11ax 2483.55 64.78 -9.22 74 49.88 27.83 17.51 | 3044 | 289 63 P H
HEA40 Full 2483.5 52.58 -1.42 54 37.68 27.83 17.51 | 3044 | 289 63 A H
CH 09 2384.06 54 .17 -19.83 74 39.95 27.34 17.35 | 3047 | 100 85 P |V
2452MHz 2389.94 43.01 |-10.99 54 2876 | 2736 | 17.36 | 3047 | 100 | 8 | A | V
* 2452 112.67 - - 97.95 27.71 17.46 | 3045 | 100 85 P |V
* 2452 104.39 - - 89.67 27.71 17.46 | 3045 | 100 85 AV
2488.87 63.43 -10.57 74 48.49 27.86 17.51 | 3043 | 100 85 P |V
2483.5 52.15 -1.85 54 37.25 27.83 17.51 | 3044 | 100 85 AV
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D2704C

2.4GHz 2400~2483.5MHz

WIFI 802.11 ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) |(dBpV/im)| (dB) |(dBuV/m)|{(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
4844 4597 |-28.03 74 68.7 32.56 11.33 | 66.62 | 298 | 327 P | H
4844 35.17 |-18.83 54 57.9 32.56 11.33 | 66.62 | 298 | 327 A | H
7266 4585 |-28.15 74 61.39 37.2 13.57 | 66.31 - - P | H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 03 4844 4599 |-28.01 74 68.72 32.56 11.33 | 66.62 | 100 87 P |V
2422MHz 4844 34.44 | -19.56 54 5717 | 3256 | 11.33 | 66.62 | 100 | 87 | A | V
7266 45.41 -28.59 74 60.95 37.2 13.57 | 66.31 100 0 \Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
V
\Y
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D2704C

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table Peak|Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) |(dBpV/im)| (dB) |(dBuV/m)|((dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
4874 4535 | -28.65 74 67.89 327 11.35 | 66.59 | 300 | 330 P H
4874 35.36 |-18.64 54 57.9 327 11.35 | 66.59 | 300 | 330 A | H
7311 45.51 -28.49 74 61.21 37.13 13.5 66.33 - - P H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 06 4874 45.31 -28.69 74 67.85 327 11.35 | 66.59 | 100 84 P |V
2437TMHz 4874 3412 | -19.88 54 56.66 32.7 11.35 | 6659 | 100 | 84 | A |V
7311 455 -28.5 74 61.2 37.13 13.5 66.33 - - \Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
V
\Y
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D2704C

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
0+1 ( MHz) (dBuV/im)| (dB) [(dBpV/im)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
4904 41.61 -32.39 74 63.99 32.82 11.36 | 66.56 - - P H
7356 44.45 -29.55 74 60.48 36.88 13.44 | 66.35 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 09 4904 40.67 -33.33 74 63.05 32.82 11.36 | 66.56 - - P |V
2452MHz 7356 43.89 | -30.11 74 59.92 | 36.88 | 13.44 | 66.35 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
V
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanronas. FCC RADIO TEST REPORT

Report No. : FR2D2704C

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE40 Partial 242 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
0+1 (MHz) |(dBuV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(HV)
2389.94 66.93 | -7.07 74 5268 | 27.36 | 17.36 | 30.47 | 400 | 57 P | H
2389.94 50.16 | -3.84 54 35.91 27.36 | 17.36 | 3047 | 400 | 57 | A | H
* 2422 114.25 - - 99.76 | 27.53 | 17.41 | 3045 | 400 | 57 P | H
802.11ax @ * 2422 104.04 - - 89.55 | 27.53 | 17.41 | 3045 | 400 | 57 | A | H
HE40 2484.74 62.67 |-11.33 74 4775 | 2784 | 1751 | 3043 | 400 | 57 P | H
Partial 2484.32 443 9.7 54 2939 | 2784 | 1751 | 3044 | 400 | 57 | A | H
242/61 2389.94 7157 | -2.43 74 5732 | 27.36 | 17.36 | 30.47 | 107 | 97 P |V
CH 03 2389.94 52.46 -1.54 54 38.21 27.36 | 17.36 | 3047 | 107 | 97 A |V
2422MHz |~ 2422 117.14 - - 102.65 | 27.53 | 17.41 | 3045 | 107 | 97 | P | V
* 2422 107.43 - - 9294 | 2753 | 1741 | 3045 | 107 | 97 | A | V
2484.95 67.15 | -6.85 74 5223 | 27.84 | 17.51 | 3043 | 107 | 97 P |V
2486.91 48.82 | -5.18 54 3389 | 27.85 | 1751 | 3043 | 107 | 97 | A | V
2344.44 53.93 | -20.07 74 39.95 27.2 17.26 | 30.48 | 179 | 39 P | H
2389.94 4272 |-11.28 54 2847 | 2736 | 17.36 | 3047 | 179 | 39 | A | H
* 2452 113.3 - - 98.58 | 27.71 | 17.46 | 3045 | 179 | 39 P | H
802.11ax @ * 2452 104.3 - - 89.58 | 27.71 | 17.46 | 3045 | 179 | 39 | A | H
HE40 2485.65 66.23 | -7.77 74 51.31 2784 | 1751 | 3043 | 179 | 39 P | H
Partial 2483.5 50.45 | -3.55 54 3555 | 27.83 | 1751 | 3044 | 179 | 39 | A | H
242/62 2389.66 57.59 | -16.41 74 4334 | 2736 | 17.36 | 3047 | 100 | 115 | P | V
CH 09 2389.94 4277 |-11.23 54 28.52 27.36 | 17.36 | 3047 | 100 | 115 | A | V
2452MHz |~ 2452 115.85 - - 10113 | 27.71 | 1746 | 3045 | 100 | 115 | P | V
* 2452 105.83 - - 91.11 2771 | 1746 | 3045 | 100 | 115 | A | V
2486 7186 | -2.14 74 56.94 | 27.84 | 1751 | 3043 | 100 | 115 | P | V
2483.5 51 -3 54 36.1 2783 | 1751 | 3044 | 100 | 115 | A | V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D2704C

Emission below 1GHz

2.4GHz WIFI 802.11ax HE20 (LF)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+1 ( MHz) (dBpuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
95.34 30.19 -13.31 435 45.72 15.26 1.47 32.26 - - P H
126.39 27.98 -15.52 43.5 41.04 17.51 1.72 32.29 - - P H
186.87 27.64 -15.86 435 42.95 14.91 2.1 32.32 - - P H
416.9 23.49 -22.51 46 30.13 22.65 3.13 32.42 - - P H
823.6 30.87 -15.13 46 30.71 27.96 4.46 32.26 - - P H
928.6 32.14 -13.86 46 29.47 29.43 4.75 31.51 - - P H
H
H
H
H
2.4GHz H
802.11ax H
HE20 44.04 33.68 -6.32 40 47.93 17.26 0.76 32.27 - - P |V
LF 94.53 2798 |-1552| 435 4362 | 15.15 147 | 32.26 - - P |V
183.36 27.97 -15.53 435 43.28 14.92 2.09 32.32 - - P |V
473.6 25.09 -20.91 46 30.79 23.46 3.35 32.51 - - P |V
710.9 28.54 -17.46 46 30.62 26.34 4.11 32.53 - - P |V
952.4 33.08 -12.92 46 29.39 30.19 4.82 31.32 - - P |V
\Y
\Y
V
V
\Y
V
1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as

against limit or emission is noise floor only.

means no suspected emission found and emission level has at least 6dB margin

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanronas. FCC RADIO TEST REPORT

Report No. : FR2D2704C

<Sample 1 with Battery 2>

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+1 ( MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
2390 66.46 -7.54 74 52.21 27.36 17.36 | 3047 | 246 73 P H
2390 52.5 -1.5 54 38.25 27.36 17.36 | 30.47 | 246 73 A H
* 2412 114.41 - - 100 27.47 17.4 30.46 | 246 73 P H
* 2412 105.25 - - 90.84 27.47 17.4 30.46 | 246 73 A H
802.11ax H
HE20 Full H
CH 01 2389.17 64.27 -9.73 74 50.02 27.36 17.36 | 30.47 | 100 64 P |V
2412MHz 2390 52.71 -1.29 54 3846 | 27.36 | 17.36 | 3047 | 100 | 64 | A | V
* 2412 116.12 - - 101.71 27.47 17.4 30.46 | 100 64 P |V
* 2412 106.97 - - 92.56 27.47 17.4 30.46 | 100 64 AV
\Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number 1 C2-1 of 2

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D2704C

WIFI 802.11 ax HE20 Full (Harmonic @ 3m)

2.4GHz 2400~2483.5MHz

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) |(dBpV/im)| (dB) |(dBuV/m)|((dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
4824 45.21 -28.79 74 68.09 32.44 11.32 | 66.64 - - P | H
7236 62.83 | -11.17 74 78.37 37.14 1361 | 66.29 | 100 | 353 P | H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 01 4824 44.91 -29.09 74 67.79 32.44 11.32 | 66.64 - - P |V
2412MHz 7236 58.59 | -15.41 74 7413 | 3714 | 1361 | 66.29 | 400 | 360 | P | V
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
TEL : 886-3-327-0868 Page Number 1 C2-2 of 2

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D2704C

<Sample 1 with Battery 3>

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) |(dBpV/im)| (dB) |(dBuV/m)|((dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
2389.59 63.83 | -10.17 74 49.58 27.36 17.36 | 3047 | 120 42 P H
2390 52.46 -1.54 54 38.21 27.36 17.36 | 3047 | 120 42 A | H
* 2412 115.7 - - 101.29 | 27.47 17.4 30.46 | 120 42 P H
* 2412 107.1 - - 92.69 27.47 174 30.46 | 120 42 A | H
802.11ax H
HE20 Full H
CH 01 2389.8 63.04 | -10.96 74 48.79 27.36 17.36 | 30.47 | 100 64 P |V
2412MHz 2390 52.54 | -1.46 54 38.29 | 27.36 | 17.36 | 3047 | 100 | 64 | A | V
* 2412 115.53 - - 101.12 | 27.47 174 30.46 | 100 64 P |V
* 2412 107.02 - - 92.61 27.47 17.4 30.46 | 100 64 AV
\Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number 1 C3-1 of 2

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D2704C

2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak|Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
0+1 ( MHz) (dBuV/im)| (dB) [(dBpV/im)|(dBupV)| (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
4824 45.09 -28.91 74 67.97 32.44 11.32 | 66.64 - - P H
7236 56.53 -17.47 74 72.07 37.14 13.61 | 66.29 | 100 | 355 P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 01 4824 44.32 -29.68 74 67.2 32.44 11.32 | 66.64 - - P |V
2412MHz 7236 48.42 | -25.58 74 63.96 | 37.14 | 13.61 | 66.29 | 100 9 PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
V
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 C3-2 of 2




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D2704C

<Sample 2 with Battery 1>

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) |(dBpV/im)| (dB) |(dBuV/m)|((dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
2389.59 64 -10 74 49.75 27.36 17.36 | 3047 | 139 61 P H
2390 50.58 -3.42 54 36.33 27.36 17.36 | 30.47 | 139 61 A | H
* 2412 115.66 - - 101.25 | 27.47 17.4 30.46 | 139 61 P H
* 2412 105.94 - - 91.53 27.47 17.4 3046 | 139 61 A | H
802.11ax H
HE20 Full H
CH 01 2389.275 66.78 -7.22 74 52.53 27.36 17.36 | 30.47 | 100 85 P |V
2412MHz 2390 52.11 -1.89 54 37.86 | 27.36 | 17.36 | 3047 | 100 | 85 | A | V
* 2412 116 - - 101.59 | 27.47 17.4 30.46 | 100 85 P |V
* 2412 107.92 - - 93.51 27.47 17.4 30.46 | 100 85 AV
\Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number 1 C4-1 of4

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D2704C

2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE20 Full (Harmonic @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak|Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) |(dBpV/im)| (dB) |(dBuV/m)|{(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
4824 4845 | -25.55 74 71.33 32.44 11.32 | 66.64 | 100 62 P H
4824 36.6 -17.4 54 59.48 32.44 11.32 | 66.64 | 100 62 A | H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 01 4824 4824 | -25.76 74 71.12 32.44 11.32 | 66.64 | 100 | 315 P |V
2412MHz 4824 3533 | -18.67 54 58.21 3244 | 1132 | 6664 | 100 | 315 | A | V
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
TEL : 886-3-327-0868 Page Number 1 C4-2 of4

FAX : 886-3-327-0855




swanronas. FCC RADIO TEST REPORT Report No. : FR2D2704C

Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions shall not

exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A Peak or Average

H/V Horizontal or Vertical

TEL : 886-3-327-0868 Page Number : C4-3 of4
FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D2704C

A calculation example for radiated spurious emission is shown as below:

FAX : 886-3-327-0855

WIFI Note | Frequency Level Over Limit Read |Antenna| Path |Preamp 6 Ant | Table Peak| Pol.

Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.

0+1 ( MHz) (dBuV/im)| (dB) [(dBuV/im) | (dBuV)| (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)

802.11b 2390 5545 |-1855| 74 5451 | 3222 | 458 | 3586 | 103 | 308 | P | H
CH 01
2412MHz 2390 43.54 | -10.46 54 42.6 32.22 4.58 35.86 | 103 | 308 A H

1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)
2. Level(dBuV/m) =
Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)
For Peak Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 54.51(dBuV) — 35.86 (dB)
= 55.45 (dBpV/m)
2. Over Limit(dB)
= Level(dBpV/m) — Limit Line(dBuV/m)
= 55.45(dBpV/m) — 74(dBuV/m)
=-18.55(dB)
For Average Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
= 43.54 (dBpV/m)
2. Over Limit(dB)
= Level(dBpV/m) — Limit Line(dBuV/m)
= 43.54(dBpV/m) — 54(dBuV/m)
=-10.46(dB)
Both peak and average measured complies with the limit line, so test result is “PASS”.
TEL : 886-3-327-0868 Page Number 1 C4-4 of4




swanronas. FCC RADIO TEST REPORT Report No. : FR2D2704C

Appendix D. Radiated Spurious Emission Plots

Temperature : 18~23°C

Test Engineer : Andy Yang, Karl Hou and Gary Guo

Relative Humidity : (50~65%

Note symbol

-L Low channel location

-R | High channel location

TEL : 886-3-327-0868 Page Number : D1-1 of 62
FAX : 886-3-327-0855



swanronas. FCC RADIO TEST REPORT Report No. : FR2D2704C

<Sample 1 with Battery 1>

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO1 2412MHz

0+1 Horizontal Fundamental

Date: 2023.01.25 A (@Buvim)

Date: 2023.01.25

1300]
1200)
1100

50 50 Ottt o i s i
e wd
2 g
00 g
o g
o i B o T ts L S o - = 8
romncy e Frensoncy e
Site :03CH16-HY Site 03CH16-HY
Condition : PEAK_BE_74 3m 9120D_1522_220310 HORIZONTAL Condition PEAK_74 3m 9120D_1522_220310 HORIZONTAL
RBWHIOO0000K+ 2 VBWE3000000KHz SWTAuto REW-1000.000K+ 2 VBW: 3000000k SWTAuto
Peak
[—— v J—
10 w0
0o e
s0d g
804 Y 600

X 00— S
300 304
200 204
100 100
10 2520, 40 2360 280 2200 s 000 00 1500 1700 1900 2100 200 2500 2700 000
Frequency (MiHz) Frequency (MHe)
Site +03CHI6-HY Site 03CH16-HY
Condition + AVG_BE_54 3m 9120D_1522_220310 HORIZONTAL Condition AVG_54 3m 91200_1522_220310 HORTZONTAL

RBW:1000.000KHzZ VBW:0.010KHz SWT:Auto RBW:1000.000KHz VBW:0010KHz SWT:Auto

Avg.

TEL : 886-3-327-0868

Page Number : D1-2 of 62
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D2704C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO1 2412MHz

0+1

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

nd
/ wd
w09 / wg o
70| / 700]
~ B D R
ad ! B SR O S
wd
ey e ey
Site 03CH16-HY Site 03CH16-HY
Condition PEAK_BE_74 3m 9120D_1522_220310 VERTICAL Condition PEAK_74 3m 9120D_1522_220310 VERTICAL
REWI000000K 2 VOW 3000000k SWTAsto REWI000000K1z VD 30000001 z SWTAuto
.
. ‘
P g
/ ]
80.0| / 80.0/
70.0| / 70.0/
e
ad . ——
o
ey e ey s
Site 2 03CH16-HY Site 03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522_220310 VERTICAL Condition AV6_54 3m 9120D_1522_220310 VERTICAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D1-3 of 62



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D2704C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH06 2437MHz - L

0+1

Horizontal

Fundamental

A (dBu

)

Date: 2023.02.18

10.0] /”\ 110.0f
90.0( / 90.0(
—— -
50,0/ 4 50,0} byt sl AN Ao
AT T B w0
Site 03CH16-HY Site 03CH16-HY
Condition PEAK_BE_74 3m 9120D_1522_220310 HORIZONTAL Condition PEAK_74 3m 9120D_1522_220310 HORIZONTAL
RO T003 000k Vs acseonKe WA RO To00Gookes Tov S0s0000K SHT s
Peak
900 / \ 909
800 / 800
600 ot e 600 S
500 P wavaa
Site 03CH16-HY Site 03CH16-HY
Condition AV6_BE_54 3m 9120D_1522_220310 HORIZONTAL Condition AV6_54 3m 9120D_1522_220310 HORIZONTAL

Avg.

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

RBW:1000.000KHz VBW:0.010KHZ SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D1-4 of 62



swanronas. FCC RADIO TEST REPORT

Report No. : FR2D2704C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH06 2437MHz - R

0+1

Horizontal

Fundamental

Peak

Date: 2023.02.18

1309
1200
09
1009
909
800
709
600
509
09
09
200

109

PEAK_BE_74

Site
Condition

2840, 2450, 260, 2470, 2480,
Frequency (MH2)

03CH16-HY

PEAK_BE_74 3m 9120D_1522_220310 HORIZONTAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

2490, 250

Left blank

Avg.

Date: 2023.0218

1309
1200
109
1000

2040, 260, 2470,
Frequency (MH)

03CH16-HY

AV6_BE_54 3m 9120D_1522_220310 HORIZONTAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

2280, 2490,

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D1-5 of 62



swanronas. FCC RADIO TEST REPORT Report No. : FR2D2704C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CH06 2437MHz - L

0+1 Vertical Fundamental

A dBuVim)

Date: 2023.02.18

ovel (@BuVim) Date: 2023.0218

1200 1200
g — 100
1000 / \ 1004
s0a) / s0q)
70| ,ﬁ 00|
Py . A ana) SRR v o
s00) S0 sk et .
o) o)
200) 200
200) 200
100 100
o7 & e D 0 i T o hm wm e o wn  m w70 00
Frscuency ) Frequency (i)
Site 03CH16-HY Site 03CH16-HY
Condition PEAK_BE_74 3m 9120D_1522_220310 VERTICAL Condition PEAK_74 3m 9120D_1522_220310 VERTICAL
RBW:1000.000KHz VEWF3000.000KHz SWT:Auto RBW:1000.000KHz VEW3000.000KHz SWT:Auto
) aBavim) vate: 20230248 1 aBuvim) vate: 20230248
1300 1300
1200 1200
00 Paa 100
1000 1000
AL
s0q) / \ s0q)
00| \ Y
a0a) o ana) -
. X
=9 I T =9 NSRS Fu— D ~ 1"
B S B s B e e R
200) 200
200 200
100 100
Sz = e 760 0 7 Taan 7 o e T o w70 000
Frecuency o) Freduency ()
Site 03CHI6-HY Site 03CH16-HY
Condition AVG_BE_54 3m 9120D_1522_220310 VERTICAL Condition AV6_54 3m 9120D_1522_220310 VERTICAL
RBWEI000.000KHz VBW-0.010KHz SWT:Auto

RBW:1000.000KHz VBW:0.010KHZ SWT:Auto

Avg.

TEL : 886-3-327-0868

Page Number : D1-6 of 62
FAX : 886-3-327-0855



swanronas. FCC RADIO TEST REPORT Report No. : FR2D2704C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CH06 2437MHz - R

0+1 Vertical Fundamental

A dBuVim) Date: 2023.0218
1300

1209

00—

-
S
w09 N peRkCoE 74

300
209

109

430 2840, 2450, 260, 2470, 2480, 9. 250
Frequency (MH2)
Site 03CH16-HY
Condition PEAK_BE_74 3m 9120D_1522_220310 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

A (@BuVim) Date: 2023.0218

1309
1209
109

500 4

"
509 P A

VG BE 54|
<
400
300
200
100
2250

430 2040, 2280, 2490, 250

260, 2470,
Frequency (MH)
Site 03CH16-HY
Condition AV6_BE_54 3m 9120D_1522_220310 VERTICAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D1-7 of 62



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D2704C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
1 (dBuVim) Date: 2023.01.25 A (dBuVim) Date: 2023.01.25
1300) 1300)
1200) 1200)
oo 109
1000) ™ 1000)
900) 900
809 PEAK_BE 74 809 PEAK 74|
700) 700
s00) 1 600 ; v
500 500 Mk ANt A Ao O
400) 400)
300 300
200 200
100 100
450 2463.2455. 2457, 2469, 2471, 2472, 2475 24T7. 2479, 2401, 2402405, 2407, 2489.24901.2493.2495.2497. 2 000 W00, T500. 1700 1900 2100 2300 2500 Z700. 3000
Freauency (MHz) Frequency (MHz)
Site 03CH16-HY Site 03CH16-HY
Condition PEAK_BE_74 3m 9120D_1522_220310 HORIZONTAL Condition PEAK_74 3m 9120D_1522_220310 HORTZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
1 (a8 Date: 2023.01.25 ) (dBuVim) Date: 2023.01.25
1300)
1200) :
09
1000)
900
800
700
VG _BE 54| 609 A6 54
500
S O N N R —
40 g
300 300
200) 200
100 100
450 2463.2455. 2457, 2469, 2471, 2473, 2475.24T7. 2479, 2481, 2403, 2485, 2487, 2480.2401.2493.2495.2497. 2 000 W00 M50 4700 1900 2100 2300, 2500 Z700. 3000
Freauency (Miz) Frequency (MHz)
£03CHI6-HY Site 03CH16-HY
Condition + AV6_BE_54 3m 9120D_1522_220310 HORIZONTAL Condition AV6_54 3m 9120D_1522_220310 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D1-8 of 62



swanronas. FCC RADIO TEST REPORT Report No. : FR2D2704C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11b CH11 2462MHz

0+1 Vertical Fundamental

1 (dBuVim) Date: 2023.01.25 A (dBuVim) Date: 2023.01.25
1300) 1300)
1200) 1200)
1109 109

1000] 1000)
900) \ 909

809 PEAK_BE 74 809 PEAK 74|
700) 700
s00)

y
Mol b

s00) R T e s00) WMMMWMNW ot sfemmen bt

" -

" -
o -
o o

Rt 3 T T

T e
Site 03CH16-HY Site 03CH16-HY
Condition PEAK_BE_74 3m 9120D_1522_220310 VERTICAL Condition PEAK_74 3m 9120D_1522_220310 VERTICAL
ouiseaseoms eonsoss e o [ A
Peak

o oo zsons coum o sonss
o o
oy o
- by ,
1000 T 1000
90.0| b 90.0
o ™ "
s o
a \\ s s .
o B = g ——
40.0| T B S i s e
o o
o -
o o

NS e BT

T e
2 03CH16-HY Site 03CH16-HY

Condition : AV6_BE_54 3m 9120D_1522_220310 VERTICAL Condition AV6_54 3m 9120D_1522_220310 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D1-9 of 62



swanronas. FCC RADIO TEST REPORT Report No. : FR2D2704C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO1 2412MHz

0+1 Horizontal Fundamental

) g8V Date: 2023.0123

A g8y Date: 2023.0123

7
1100 1109
T
1000 / 100
90 / 909
s w09 PERK T4
700 s 700
50 600
e
50 4 50 Opmsod s gttt
400 400
309 300
200 200
100 100
0z, 7540 7360, 560, 2400, 15 000 o0 4800 4700 100 zion  Zs00 2600 200, So00
Froquency (M) Froquency (WHe)
03CHI6-HY site 03CHI6-HY
Condition PEAK_BE_74 3m 9120D_1522_220310 HORIZONTAL Condition PEAK_74 3m 9120D_1522_220310 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @Bovim) Dote: 20230123 2 mavim) Date: 20230123
1300 1300
1200 1200
1109 1109
1000 \//\1 1000
800 800
1/
50 L 609 o
s0d 509 i
. ] 1 i E— |
100 P I S
300 300
200 200
100 100
S0 2320, 250 2360, 250, 2400, 215 000 T 00 170 100 zio0. 2300 2800 2700, 3000
Frequency (M) Froquency (Wiz)
site 03CHI6-HY site 03CH16-HY
Condition AV6_BE_54 3m 9120D_1522_220310 HORTZONTAL Condition AV6_54 3m 9120D_1522_220310 HORIZONTAL
RBW:1000.000KHz VBW:0010KHz SWT:Auto

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL : 886-3-327-0868

Page Number : D1-10 of 62
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D2704C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
~
1000] ! 100.)
]
700 i 700 I
I~ j
: P ———
50. 5nﬂwwmwwwwﬁwww4"‘”
.
Site 03CH16-HY Site 03CH16-HY
Condition PEAK_BE_74 3m 9120D_1522_220310 VERTICAL Condition PEAK_74 3m 9120D_1522_220310 VERTICAL
RoMIO03000% 1 V30050002 SWTArs RoWI00000K 1 T8 3300000k 17 W Tt
1000 Y 1000
70.0| - 70.0/
s00) /\/ 60 A
500/ - 500 =
40.0] 40,
Site 2 03CH16-HY Site 03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522_220310 VERTICAL Condition AV6_54 3m 9120D_1522_220310 VERTICAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanronas. FCC RADIO TEST REPORT Report No. : FR2D2704C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
1o /\f\f\/\ 110
o
4 L w0
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70 Mﬁ 00 j \\
H i
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o
Site 03CH16-HY Site 03CH16-HY
Condition PEAK_BE_74 3m 9120D_1522_220310 HORIZONTAL Condition PEAK_74 3m 9120D_1522_220310 HORIZONTAL
RO 0030000 1< WES000 00Kz W ek RO 0000011 oW S000GHNe SH T A
110.0{ 10,0 1
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/J\p/\ I i
L1 s —
40.0] 40,
Site 2 03CH16-HY Site 03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522_220310 HORIZONTAL Condition /AV6_54 3m 9120D_1522_220310 HORIZONTAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanronas. FCC RADIO TEST REPORT Report No. : FR2D2704C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CH06 2437MHz - R

0+1 Horizontal Fundamental

Date: 2023.01.23
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\x
"\“'%“»m

T
ol e T S RN ST

430 240, 2850, 2860, 2410, 24, 250, 250
Freauency (MHz)
Site 03CH16-HY
Condition PEAK_BE_74 3m 9120D_1522_220310 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

s \/_\/\
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y T
509 S T

400) =

430 240, 2850, 2460, 2410, 2480, 2490, 250
Freauency (MHz)
Site £03CHI6-HY
Condition + AV6_BE_54 3m 9120D_1522_220310 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D2704C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH06 2437MHz - L

0+1

Vertical

Fundamental

1 (dBuVim)

Date: 2023.01.23

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

RBW:1000.000KHz VBW:0.010KHz SWT:Auto
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Condition PEAK_BE_74 3m 9120D_1522_220310 VERTICAL Condition PEAK_74 3m 9120D_1522_220310 VERTICAL
RBW:1000.000KHz VBW-3000000KHz SWT:Auto RBW:000.000KHz VBW:3000000KHz SWT:Auto
160 bate 20230123 1 gBuvim) oate 20230123
1304 1300
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Condition : AV6_BE_54 3m 9120D_1522_220310 VERTICAL Condition AV6_54 3m 9120D_1522_220310 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanronas. FCC RADIO TEST REPORT

Report No. : FR2D2704C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH06 2437MHz - R

0+1

Vertical

Fundamental

Peak

Date: 2023.01.23
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430 240, 2850, 2860, 2410, 24,
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Condition PEAK_BE_74 3m 9120D_1522_220310 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

250, 250

Left Blank

Avg.

AVG_BE 54|

430 240, 2850, 2460, 2410, 2480,
Freauency (MHz)
Site £03CHI6-HY
Condition + AV6_BE_54 3m 9120D_1522_220310 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

2490, 250

Left Blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D2704C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH11 2462MHz

0+1

Horizontal

Fundamental

(@Buvim)

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Date: 20250123 ) @Buvim) Date: 20230123
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Condition PEAK_BE_74 3m 9120D_1522_220310 HORIZONTAL Condition PEAK_74 3m 9120D_1522_220310 HORTZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000000KHz VBW:3000.000KHz SWT:Auto
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Condition : AVG_BE_54 3m 9120D_1522_220310 HORIZONTAL Condition AVG_54 3m 9120D_1522_220310 HORIZONTAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanronas. FCC RADIO TEST REPORT Report No. : FR2D2704C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11g CH11 2462MHz

0+1 Vertical Fundamental
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Condition PEAK_BE_74 3m 9120D_1522_220310 VERTICAL Condition PEAK_74 3m 9120D_1522_220310 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
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+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL : 886-3-327-0868 Page Number : D1-17 of 62
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D2704C

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CHO1 2412MHz

0+1

Horizontal

Fundamental

Avg.

RBW:1000.000KHz VBW:0.010KHz SWT:Auto
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104 120 "
’
0ol ] 1100
1004 100
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Condition PEAK_BE_74 3m 9120D_1522_220310 HORIZONTAL Condition PEAK_74 3m 9120D_1522_220310 HORIZONTAL
RBW:1000.000KHz VEW-3000.000KHz SWT:Auto RBW:1000.000KHz VEW-3000000KHz SWT:Auto
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AV6_54 3m 9120D_1522_220310 HORIZONTAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D2704C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
e
i b
90.0f J 900,
70 T w”'M 00 { 'k
504 M,/"'/ 609 -
o
.
Site 03CH16-HY Site 03CH16-HY
Condition PEAK_BE_74 3m 9120D_1522_220310 VERTICAL Condition PEAK_74 3m 9120D_1522_220310 VERTICAL
RoMIO03000% 1 V30050002 SWTArs RoWI00000K 1 T8 3300000k 17 W Tt
1000 /\ 1000
700 ) 7o
- : I
y ——
40.0] BT e I S s o
Site 2 03CH16-HY Site 03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522_220310 VERTICAL Condition AV6_54 3m 9120D_1522_220310 VERTICAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanronas. FCC RADIO TEST REPORT Report No. : FR2D2704C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CH06 2437MHz - L

0+1 Horizontal Fundamental

1 (dBuVim) Date: 2023.01.23 A (dBuVim)

Date: 2023.01.23
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Condition : AV6_BE_54 3m 9120D_1522_220310 HORIZONTAL Condition AV6_54 3m 9120D_1522_220310 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanronas. FCC RADIO TEST REPORT Report No. : FR2D2704C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CH06 2437MHz - R

0+1 Horizontal Fundamental

Date: 2023.01.23
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a0 ‘wwhﬂ
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430 240, 2850, 2860, 2410, 24, 250, 250
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RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

G BE 54
50.0f e = —

430 240, 2850, 2460, 2410, 2480, 2490, 250
Freauency (MHz)
Site £03CHI6-HY
Condition + AV6_BE_54 3m 9120D_1522_220310 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
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swanronas. FCC RADIO TEST REPORT Report No. : FR2D2704C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CH06 2437MHz - L

0+1 Vertical Fundamental

1 (dBuVim) Date: 2023.01.23
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X / — 70.0
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Condition : AV6_BE_54 3m 9120D_1522_220310 VERTICAL Condition AV6_54 3m 9120D_1522_220310 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanronas. FCC RADIO TEST REPORT

Report No

. : FR2D2704C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH06 2437MHz - R

0+1

Vertical

Fundamental

Peak

Date: 2023.01.23

g

o,
"
A‘"W‘Mm

M%M

PEAK_BE 74

K,
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+ AV6_BE_54 3m 9120D_1522_220310 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D2704C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH11 2462MHz

0+1

Horizontal

Fundamental

Date: 2023.01.23

1300]

Date: 2023-01.23

Avg.

RBW:1000.000KHz VBW:0.010KHz SWT:Auto
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Condition :PEAK_BE_74 3m 9120D_1522_220310 HORIZONTAL Condition : PEAK_74 3m 9120D_1522_220310 HORIZONTAL
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Condition 'AV6_BE_54 3m 9120D_1522_220310 HORIZONTAL Condition AV6_54 3m 9120D_1522_220310 HORIZONTAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL:

FAX

886-3-327-0868
886-3-327-0855
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swanronas. FCC RADIO TEST REPORT Report No. : FR2D2704C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CH11 2462MHz

0+1 Vertical Fundamental
T aod
100 ST 1100
o00) PEAR BE 74 09 PEAK 74
700) R SR UMl 700)
wd
50.0| b e e | w,nwww».wwwwuww*wﬂww e et |
Condition :PEAK_BE_74 3m 9120D_1522_220310 VERTICAL Condition : PEAK_74 3m 9120D_1522_220310 VERTICAL
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I S SNASS o ——
Condition 'AV6_BE_54 3m 9120D_1522_220310 VERTICAL Condition AV6_54 3m 9120D_1522_220310 VERTICAL
oG so RGeSt A A
Avg.

TEL : 886-3-327-0868
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swanronas. FCC RADIO TEST REPORT Report No. : FR2D2704C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
1200 /'\ 1200/ 1
Ju
809 N,w“ L PERK 74
704 “/”W 704
-
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o o s
Condition AV6_BE_54 3m 9120D_1522_220310 HORIZONTAL Condition AV6_54 3m 9120D_1522_220310 HORIZONTAL
R e e

TEL : 886-3-327-0868
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swanronas. FCC RADIO TEST REPORT

Report No. : FR2D2704C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 106/53 CHO01 2412MHz

0+1

Vertical

Fundamental

Peak

Date: 2023.01.25

40,
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Freauency (MHz)
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PEAK_BE_74 3m 9120D_1522_220310 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
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TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D2704C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 106/54 CH11 2462MHz

0+1

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

RBW:1000.000KHz VBW:0.010KHz SWT:Auto
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swanronas. FCC RADIO TEST REPORT Report No. : FR2D2704C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D2704C
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. : FR2D2704C
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FCC RADIO TEST REPORT

Report No. : FR2D2704C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m
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Report No. : FR2D2704C
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2.4GHz 2400~2483.5MHz Band Edge @ 3m
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D2704C
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D2704C
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swanronas. FCC RADIO TEST REPORT Report No. : FR2D2704C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
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Report No. : FR2D2704C
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swanronas. FCC RADIO TEST REPORT Report No. : FR2D2704C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D2704C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m
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swanronas. FCC RADIO TEST REPORT Report No. : FR2D2704C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
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swanronas. FCC RADIO TEST REPORT Report No. : FR2D2704C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE40 Partial 242 (Band Edge @ 3m)
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Report No. : FR2D2704C
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Report No. : FR2D2704C
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Report No. : FR2D2704C
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
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107520 50 73560 7360, 20, 2. P 000 R T i 0. 00 7. 300
Frequency (Wr) Frequency (Wiz)
Site 03CH16-HY Site 03CH16-HY
Condition AV6_BE_54 3m 9120D_1522_220310 HORIZONTAL Condition AV6_54 3m 9120D_1522_220310 HORIZONTAL
RBW:1000.000KHz VBW-0.010KHz SWT:Auto

RBW:1000.000KHz VBW:0.010KHZ SWT:Auto

Avg.

TEL : 886-3-327-0868

Page Number : D1-46 of 62
FAX : 886-3-327-0855



swanronas. FCC RADIO TEST REPORT

Report No. : FR2D2704C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Partial 242/62 CH09 2452MHz - R

0+1

Horizontal

Fundamental

Peak

Date: 2023.01.25.

w NWW

Ay "M"\m/“\

Mg

2840, 2450, 260, 2470, 2480, 2490, 250
Frequency (MH2)
03CH16-HY
PEAK_BE_74 3m 9120D_1522_220310 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

Avg.

Date: 2023.01.25.

800 PP
P AV
N
609 \ AV6_BE 54|
R
"
o I
EE—
Site 03CH16-HY
Condition AV6_BE_54 3m 9120D_1522_220310 HORIZONTAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D1-47 of 62



swanronas. FCC RADIO TEST REPORT Report No. : FR2D2704C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE40 Partial 242/62 CH09 2452MHz - L

0+1 Vertical Fundamental

J aBuvim) oate 20230125 Jp— oate 20230125
1200 1300
1200) 1200) .
100 104
I
1000 VAVAY, 1000
a0 a0
o0l y a0l o
700 MWMMVM 700 JJ \
a0l a0l » Lo
500 g
0 104
200 200
20 200
100 104
ZTFn 70 7560 7560 7306 7 440 28 T TR R - R T o0
Frequency () Heauency (WHa)
Site 03CH16-HY Site 03CH16-HY
Condition PEAK_BE_74 3m 9120D_1522_220310 VERTICAL Condition PEAK_74 3m 9120D_1522_220310 VERTICAL
RBWAI000.000KH2 VBW:3000.000KHz SWT:Auto RBWA1000.000KH2 VBW:3000.000KHz SWT:Auto
o oate 0230125 J aBovim) Date 2023.0125
1200) 1200
1200) 1200)
00| 10| .
1000) 1000)
a0

(it

i e
50.0( /

T 500]

409 Qe e

300] 300]

209 200)

100 100

3102520, D 260, 2360, 2400, 220, 2040, 2 000 00, 100 700, 1 T 200, 200 2700 3000
Frequency (MH2) Freauency (MH2)
Site 03CH16-HY Site 03CH16-HY
Condition AV6_BE_54 3m 9120D_1522_220310 VERTICAL Condition AV6_54 3m 9120>_1522_220310 VERTICAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto

RBW:1000.000KHz VBW:0.010KHZ SWT:Auto

Avg.

TEL : 886-3-327-0868

Page Number : D1-48 of 62
FAX : 886-3-327-0855



swanronas. FCC RADIO TEST REPORT

Report No. : FR2D2704C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Partial 242/62 CH09 2452MHz - R

0+1

Vertical

Fundamental

Peak

A dBuVim)

Date: 2023.01.25.

o,
] /”\ﬂv"\/\ﬂ/\ ~

iy

PEAK_BE_74

o

2840, 2450, 260, 2470, 2480,
Frequency (MH2)

03CH16-HY

PEAK_BE_74 3m 9120D_1522_220310 VERTICAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

2490, 250

Left blank

Avg.

Date: 2023.01.25.

soop

- g™ \ﬁ”\/’N
/F

I
|

N

~
—

2040, . 2470,
Frequency (MH)
03CH16-HY

AV6_BE_54 3m 9120D_1522_220310 VERTICAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D1-49 of 62



swanronas. FCC RADIO TEST REPORT Report No. : FR2D2704C

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CHO1 2412MHz

0+1 Horizontal Vertical

el (6BuVIm) Date: 2023.01.23 evel @

Buvim) Date: 2023.01.23
1309 1300]
1209 1200]
109 09|
1009 1000]
909 90|
809 PERK 74] 809 PERK 74]
709 700]
609 VG 54| 609 VG 54
500 500)
400 400]
300 300)
209 200)
109 100
000 4000 600O. 8000, 10000, 12000. 14000, 16000, 16000. 20000. 22000 25000 000 4000 6000, 8000, 10000, 12000. 14000, 16000. 16000. 20000. 22000 25000
Frequency (MHz) Frequency (MHz)
site 03CHI6-HY Site 03CHI6-HY
Condition PEAK_74 3m 9120D_1522_220310 HORTZONTAL Condition PEAK_74 3m 9120D_1522_220310 VERTICAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D1-50 of 62



swanronas. FCC RADIO TEST REPORT Report No. : FR2D2704C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CH06 2437MHz

0+1 Horizontal Vertical

A (dBuavim) Date: 2023.0224
1 @0u Date: 2023.0217
1309
1300
1200
1200
09
1109
1000
1000
909
900
804
oERK 74 a0l
- VERR 74
700
s :
h” G 5 s s G 54
! = 3
09 409
304 304)
200 200
100 100
000 4000. G000 800D 10000, 12000, 4000 16000 f8000. Z0000. 22000. 25000 000 4000 6000 8000 10000. 12000. 14000 16000. 18000, 20000 22000. 25000
roquency (Wiz) Frequency (MHz)
site 03CHI6-HY Site 03CHI6-HY
Condition PEAK_74 3m 9120D_1522_220310 HORIZONTAL Condition PEAK_74 3m 91200_1522_220310 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D1-51 of 62



swanronas. FCC RADIO TEST REPORT Report No. : FR2D2704C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m
ANT 802.11b CH11 2462MHz

0+1 Horizontal Vertical

B Date: 2023.0224 ol Date: 20230
1209 1200]
0 100
Y 0|
90 900
800 ] s00]
600 e 500] weE
s00]
400
300 300)
209 200)
000 4000 6000, 000, 10000, 12000, 14000 16000, 16000, 20000, 22000 25000 000 4000 G000, 000, 10000, 12000, 14000 16000, 16000. 20000, 22000 25000
i 2) [ 2)
Site 03CH16-HY Site 03CH16-HY
Condition PEAK_74 3m 9120D_1522_220310 HORIZONTAL Condition PEAK_74 3m 9120Db_1522_220310 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868 Page Number : D1-52 of 62
FAX : 886-3-327-0855



swanronas. FCC RADIO TEST REPORT Report No. : FR2D2704C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CHO1 2412MHz

0+1 Horizontal Vertical

el (6BuVIm) Date: 2023.01.25 evel

(@Buvim) Date: 2023.01.25.
1309 1300]
1209 1200]
109 09|
1009 1000]
909 90|
809 PERK 74] 809 PERK 74]
709 700]
609 VG 54| 609 VG 54
500 500)
400 400]
300 300)
209 200)
109 100
000 4000 600O. 8000, 10000, 12000. 14000, 16000, 16000. 20000. 22000 25000 000 4000 6000, 8000, 10000, 12000. 14000, 16000. 16000. 20000. 22000 25000
Frequency (MHz) Frequency (MHz)
site 03CHI6-HY Site 03CHI6-HY
Condition PEAK_74 3m 9120D_1522_220310 HORTZONTAL Condition PEAK_74 3m 9120D_1522_220310 VERTICAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D1-53 of 62



swanronas. FCC RADIO TEST REPORT Report No. : FR2D2704C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CH06 2437MHz

0+1 Horizontal Vertical

A dBuVim) Date: 2023.01.23 ovel (@BuVim) Date: 2023.01.23
1300 1300)
1200] 1200]
10 1100
1000] 1000]
900 90|
809 PERK 74] 09 PERK 74
700 00|
609 L 609 G54
500 500] T
409 400)
300] 00|
209 200)
100] 100)
000 4000 6000, 8000, 10000. 12000, 14000. 16000, 18000. Z0000. 22000. 25000 000 4000 6000, 8000, 10000, 12000. 14000. 16000, 18000. Z0000. 22000 25000
Frequency (MHz) Frequency (MH2)
Site 03CH16-HY Site 03CH16-HY
Condition PEAK_74 3m 9120b_1522_220310 HORIZONTAL Condition PEAK_74 3m 9120D_1522_220310 VERTICAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D1-54 of 62



swanronas. FCC RADIO TEST REPORT Report No. : FR2D2704C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CH11 2462MHz

0+1 Horizontal Vertical

A dBuVim) Date: 2023.01.25. ovel (@BuVim) Date: 2023.01.25.
1300 1300)
1200] 1200]
10 1100
1000] 1000]
900 90|
809 PERK 74] 09 PERK 74
700 00|
609 L 609 G54
509 - 500] T 3
409 400)
300] 00|
209 200)
100] 100)
000 4000 6000, 8000, 10000. 12000, 14000. 16000, 18000. Z0000. 22000. 25000 000 4000 6000, 8000, 10000. 12000, 14000. 16000, 18000. Z0000. 22000 25000
Frequency (MHz) Frequency (MH2)
Site 03CH16-HY Site 03CH16-HY
Condition PEAK_74 3m 9120b_1522_220310 HORIZONTAL Condition PEAK_74 3m 9120D_1522_220310 VERTICAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D1-55 of 62



swanronas. FCC RADIO TEST REPORT Report No. : FR2D2704C

2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE20 Full (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11 ax HE20 Full CHO01 2412MHz

0+1 Horizontal Vertical

el (6BuVIm) Date: 2023.01.25 evel

(@Buvim) Date: 2023.02-14.
1309 1300]
1209 1200]
109 09|
1009 1000]
909 90|
809 PERK 74] 809 PERK 74]
709 700]
609 VG 54| 609 VG 54
500 500)
400 400]
300 300)
209 200)
109 100
000 4000 600O. 8000, 10000, 12000. 14000, 16000, 16000. 20000. 22000 25000 000 4000 6000, 8000, 10000, 12000. 14000, 16000. 16000. 20000. 22000 25000
Frequency (MHz) Frequency (MHz)
site 03CHI6-HY Site 03CHI6-HY
Condition PEAK_74 3m 9120D_1522_220310 HORTZONTAL Condition PEAK_74 3m 9120D_1522_220310 VERTICAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D1-56 of 62



swanronas. FCC RADIO TEST REPORT Report No. : FR2D2704C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11 ax HE20 Full CH06 2437MHz

0+1 Horizontal Vertical

A dBuVim) Date: 2023.01.25. ovel (@BuVim) Date: 2023.01.25.
1300 1300)
1200] 1200]
10 1100
1000] 1000]
900 90|
809 PERK 74] 09 PERK 74
700 00|
609 L 609 G54
500 500] c
409 400)
300] 00|
209 200)
100] 100)
000 4000 6000, 8000, 10000. 12000, 14000. 16000, 18000. Z0000. 22000. 25000 000 4000 6000, 8000, 10000, 12000. 14000. 16000, 18000. Z0000. 22000 25000
Frequency (MHz) Frequency (MH2)
Site 03CH16-HY Site 03CH16-HY
Condition PEAK_74 3m 9120b_1522_220310 HORIZONTAL Condition PEAK_74 3m 9120D_1522_220310 VERTICAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

Avg.

TEL : 886-3-327-0868 Page Number : D1-57 of 62
FAX : 886-3-327-0855



swanronas. FCC RADIO TEST REPORT Report No. : FR2D2704C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11 ax HE20 Full CH11 2462MHz

0+1 Horizontal Vertical

A (BuVim) Date: 2023.01-26 A (dBuVim) Date: 2023.01.25
1300 1300
1200 1209
100 100
1009 1009
900) 900
809y PERK 74 800y PERK 74
700) 700)
609y AVG 54 600y AVG 54
500) T 3 500 1 3
400 400
300) 300
200) 200
100 100
000 4000 6000 G000 10000, 12000, 14000. 16000, 18000 20000, 22000, 2 000 4000 6000 G000 10000, 12000, 14000 16000, 18000 20000, 22000,  260¢
Frequency (MHz) Frequency (MHz)
Site 03CHI6-HY Site 03CH16-HY
Condition +PEAK_74 3m 9120D_1522_220310 HORIZONTAL Condition +PEAK_74 3m 9120D_1522_220310 VERTICAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D1-58 of 62



swanronas. FCC RADIO TEST REPORT Report No. : FR2D2704C

2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE40 Full (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11 ax HE40 Full CHO03 2422MHz

0+1 Horizontal Vertical

(@Buv: Date: 2023.01.25
1300) 1300)
1200) 1200)
109 100
1000) 1000)
900 900
809 809
700 700
00) 600 =
509 3 509 3
a00) 400)
300 300
200 200
100 100
000 4000, GO0O. 8000 10000, 12000 14000, 16000, 16000. 20000. 22000  250¢ 00 4000, 600O. 8000 10000, 12000. 14000, 16000, 1G000. 20000. 22000. 25000
Frequency (MHz) Frequency (MHz)
Site 03CHI6-HY Site 03CHI6-HY
Condition PEAK_74 3m 9120D_1522_220310 HORTZONTAL Condition PEAK_74 3m 9120D_1522_220310 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

Avg.

TEL : 886-3-327-0868

Page Number : D1-59 of 62
FAX : 886-3-327-0855



swanronas. FCC RADIO TEST REPORT Report No. : FR2D2704C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11 ax HE40 Full CH06 2437MHz

0+1 Horizontal Vertical

809 PEAK_74) 800 PEAK 74
600 AVG_54] 600 AVG_54)
400 4 | 400) }
|
|
R T T T T
Site 03CH16-HY Site 03CH16-HY
Condition :PEAK_74 3m 9120D_1522_220310 HORIZONTAL Condition :PEAK_74 3m 91200_1522_220310 VERTICAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D1-60 of 62



swanronas. FCC RADIO TEST REPORT Report No. : FR2D2704C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11 ax HE40 Full CH09 2452MHz

0+1 Horizontal Vertical

A (BuVim) Date: 2023.01-25 A (dBuVim) Date: 2023.01.25
1300 1300
1200 1209
100 100
1009 1009
900) 900
809y PERK 74 800y PERK 74
700) 700)
609y AVG 54 600y AVG 54
500) 500
1 2 p 2

400 400
300) 300
200) 200
100 100

000 4000 6000 G000 10000, 12000, 14000. 16000, 18000 20000, 22000, 2 000 4000 6000 G000 10000, 12000, 14000 16000, 18000 20000, 22000  250¢

Frequency (MHz) Frequency (MHz)

Site 03CHI6-HY Site 03CH16-HY
Condition +PEAK_74 3m 9120D_1522_220310 HORIZONTAL Condition +PEAK_74 3m 9120D_1522_220310 VERTICAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D1-61 of 62



swanronas. FCC RADIO TEST REPORT Report No. : FR2D2704C

Emission below 1GHz

2.4GHz WIFI 802.11ax HE20 Full (LF)

WIFI 2.4GHz 2400~2483.5MHz

ANT 802.11ax HE20 Full LF

0+1 Horizontal Vertical

Dote: 20230126 2 mavim) Date: 20230126
73 73

o8 e

529 629

574 - 574 )
E st ‘
451 451

00— 00—

343 a3l 8

N T g R 20
24 Mﬂ N\\ /}L Wit MWM ‘1 29

'kﬂ ' 3 MM
l\[ﬁ/”w/?\h At i

‘)TM/ i
|
|
[

500 600,
Froquoncy (MHz)

[
[
|
I

20

EE 50100, 0. 300,
Froquency (MiHz)

site 03CHI6-HY site 03CH16-HY
Condition QP 3m BILOG_47020_221008_H HORIZONTAL Condifion QP 3m BILOG_47020_221008_L VERTICAL

QP/
Peak

TEL : 886-3-327-0868 Page Number : D1-62 of 62
FAX : 886-3-327-0855



swanronas. FCC RADIO TEST REPORT Report No. : FR2D2704C

< Sample 1 with Battery 2>

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11ax HE20 Full CH01 2412MHz
0+1 Horizontal Fundamental
809 a0 | -~
700 At 700 1 L
600 s ij
s00) 50,0 oAttt P W
o -
ey e
Condition PEAK_BE_74 3m 9120D_1522_220310 HORIZONTAL Condition PEAK_74 3m 9120D_1522_220310 HORIZONTAL
Ao 1003000k v aoseenRe WA o To00Gookes T S0s0000Kes ST At
Peak
100.0/ . 100.0
/Y
- \
= = ee—— =
40.0] 40, e
Site :03CH16-HY Site 1 03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522_220310 HORIZONTAL Condition 1 AV6_54 3m 9120D_1522_220310 HORIZONTAL
ABVT100 000 VBt S ST RN
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D2-1 of 3



swanronas. FCC RADIO TEST REPORT Report No. : FR2D2704C

~
WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
109 w‘\v ol
s
o00 - 800 PEAK 74]
704 B 704 1\
S sy
50 A 50,0l b sk sl ripetaa S ik ot
Condition :PEAK_BE_74 3m 9120D_1522_220310 VERTICAL Condition :PEAK_74 3m 9120D_1522_220310 VERTICAL
WO 2 BW SO O00K e T R Go0k s o S30n00K W Tt
100.0 ™ 1000}
90.0/ / v 90.0
py
~ i R
40.0) B e
R0 2 VBRCORss WA R 000k Vo B00R2 SWT s

TEL : 886-3-327-0868

Page Number : D2-2 of 3
FAX : 886-3-327-0855



swanronas. FCC RADIO TEST REPORT Report No. : FR2D2704C

2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE20 Full (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11 ax HE20 Full CHO01 2412MHz

0+1 Horizontal Vertical

Date: 2023.0243 (@Buvy Date: 20230213
1300)

1200) 1200)

1109 1109

1000) 1000)

909 900

700 700

609 AV 54, 609 V6 54

500 T 500 T

400) 400)
300
200

100 100

000 4000 600O. 8000 10000, 12000 14000, 16000, 16000. 20000. 22000  250¢ 000 4000, 6000. 8000 10000, 12000, 14000 16000, 1G000. 20000. 22000. 25000
Freauency (MHz) Freauency (MHz)
Site 03CH16-HY Site 03CH16-HY
Condition PEAK_74 3m 9120D_1522_220310 HORTZONTAL Condition PEAK_74 3m 9120D_1522_220310 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

Avg.

TEL : 886-3-327-0868

Page Number : D2-3 of 3
FAX : 886-3-327-0855



swanronas. FCC RADIO TEST REPORT Report No. : FR2D2704C

< Sample 1 with Battery 3>

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CHO1 2412MHz

0+1 Horizontal Fundamental

vy o 20230209 - [—
0o -

o wnd ,

10 rogp 1o

90.0 f 90.0/

w09 o w01 | sk
709 o y y

500} o b ettt ol

400 00|
300 300
200 200
100 100
510 70 Ty 60 a0, 700, s 000 R O T T N T LT 3000
Froquency (Mie) Freauency (Me)
site 03CHI6-HY site 03CHI6-HY
Condition PEAK_BE_74 3m 91200_1522_220310 HORIZONTAL Condition PEAK_74 3m 91200_1522_220310 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @Buvim) Date:2023.02.00 ) @Buvim) Date: 20230200
1300 1300
1200 1200
100 100
1000) (\ s 1000)
\
a0 v a0
w09 | w09

70,0/ / 70.0f
60 / co.f B
s00 ~ 500 e
“

40 g

300

300
200 200
100 100
30 220, 2340, 2560, 2380, 2400, 215 000 0. 450 700 %00 2100, 2300 2600. 2700, ET
Frequency (Miz) Frequency (MHz)
Site £ 03CHI6-HY Site $03CH16-HY
Condition + AV6_BE_54 3m 9120D_1522_220310 HORIZONTAL Condition © AV6_54 3m 9120D_1522_220310 HORIZONTAL

+ RBW:1000.000KHz VBW-0010KHZ SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D3-1 of 3



swanronas. FCC RADIO TEST REPORT Report No. : FR2D2704C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CHO01 2412MHz
0+1 Vertical

Fundamental

Date: 2023.02.00

1 (dBuVim) Date: 2023.02.00

{,’“"\ 109
100 100
900 509
w09 Wi w09 PEAK 74
709 709 t
600 600 b =
sogpe [ BRIV PR RS R SN e
400 400
309 309
209 209
100 109
0 2 740, 7360 a0, 2a00. s 000 00 00 /00 1960 2100 200 2600 2700 o000
Frequency (Hz) Frequency (MHz)
site +03CHI6-HY site $03CHI6-HY
Condition +PEAK_BE_74 3m 91200_1522_220310 VERTICAL Condition +PEAK_74 3m 91200_1522_220310 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

+ RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto

Peak
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Condition * AVG_BE_54 3m 9120D_1522_220310 VERTICAL Condition + AVG_54 3m 91200_1522_220310 VERTICAL
+ RBW:1000.000KHz VBW:0010KHz SWT:Auto

+ RBW:1000.000KHz VBW:0010KHz SWT:Auto

Avg.
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swanronas. FCC RADIO TEST REPORT Report No. : FR2D2704C

2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE20 Full (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11 ax HE20 Full CHO01 2412MHz

0+1 Horizontal Vertical

Date: 2023.0243 (@Buvy Date: 20230213
1300)

1200) 1200)

1109 1109

1000) 1000)

909 900

700 700

609 AV 54, 609 V6 54

500 T 500

400) 400)
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100 100

000 4000 600O. 8000 10000, 12000 14000, 16000, 16000. 20000. 22000  250¢ 000 4000, 6000. 8000 10000, 12000, 14000 16000, 1G000. 20000. 22000. 25000
Freauency (MHz) Freauency (MHz)
Site 03CH16-HY Site 03CH16-HY
Condition PEAK_74 3m 9120D_1522_220310 HORTZONTAL Condition PEAK_74 3m 9120D_1522_220310 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

Avg.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR2D2704C

<Sample 2 with Battery 1>

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ve 0Buvim) Date: 20230224 evel (@BuVim) Dates 20230224
1300 1300
1200 1200 4
109 G 100
1000 1000
900 90|
800 800 o —
700 T 704
a0 / sad . .
SO U TR
500 o 50,0t ket s eyl
400 00|
300 300
200 200
100 100
510 70 Ty 60 a0, 700, s 000 R O T T N T LT 3000
Froquency (Wiz) Froquency (Miz)
site 03CHI6-HY site 03CHI6-HY
Condition PEAK_BE_74 3m 9120D_1522_220310 HORIZONTAL Condition PEAK_74 3m 9120D_1522_220310 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) Buvimy Dote: 20230224 ) @Bavim) Date: 20230224
1300 1300
1200 1200
1100 1100
1000 s 1000
90.0/ v 90.0/
a00l a00)
70 7o
500 500 =
400/ B e e —
100 100
00 00
100 100
S0 79, 73, 7360 70, 700 15 00 0 w0 w0 feen 700 w6 7500 7700 E
Froquency (Wiz) Froquency (Wiz)
site 03CHI6-HY site +03CHI6-HY
Condition AV6_BE_54 3m 9120D_1522_220310 HORIZONTAL Condition : AV6_54 3m 9120D_1522_220310 HORIZONTAL
RBW:1000.000KHz VBW0.010KHz SWT:Auto RBW:1000.000KHz VBW-0.010KHz SWT:Auto
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swanronas. FCC RADIO TEST REPORT Report No. : FR2D2704C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11ax HE20 Full CH01 2412MHz
0+1 Vertical Fundamental
o
p p
800y 800 PEAK 74
; i L
500 . U VSN POT PP P Pl i
Condition PEAK_BE_74 3m 9120D_1522_220310 VERTICAL Condition : PEAK_74 3m 9120D_1522_220310 VERTICAL
AT ST oo o 008 ooy St
Peak
wod
10.0 10.0 1
wd
g g
600 L~ VG 5
.
S = e B A3
Condition : AV6_BE_54 3m 9120D_1522_220310 VERTICAL Condition : AV6_54 3m 9120D_1522_220310 VERTICAL
A AN A A
Avg.
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swanronas. FCC RADIO TEST REPORT Report No. : FR2D2704C

2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE20 Full (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11 ax HE20 Full CHO01 2412MHz

0+1 Horizontal Vertical

Date: 2023.0225

Date: 2023-02.25

300 1300)
1200) 1200)
109 109
1000) 1000)
%00 900
809 PEAK 74 809 PEAK.
700 700
609 G54, 609 WG 54
500 500
400) 400)
300 300
200 200
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00 4000, 60O, 8000 10000, 12000, 14000. 16000, 16000. 20000, 22000 2 000 4000, 6000, 8000, 10000, 12000, 14000. 16000, 16000, 20000. 22000, 25
Frequency (MHz) Frequency (MHz)
site 03CH16-HY site 03CH16-HY
Condition PEAK_74 3m 9120D_1522_220310 HORTZONTAL Condition PEAK_74 3m 9120D_1522_220310 VERTICAL

Peak

Avg.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D2704C

Appendix E. Duty Cycle Plots

Antenna Band Cyl?:lng%) T(us) 1/T(kHz) |VBW Setting
0+1 802.11b 98.01 - - 10Hz
0+1 802.11g 99.29 - - 10Hz
0+1 2.4GHz 802.11ax HE20 Full RU 100.00 - - 10Hz
0+1 2.4GHz 802.11ax HE20 106 RU 99.54 - - 10Hz
0+1 2.4GHz 802.11ax HE40 Full RU 100.00 - - 10Hz
0+1 2.4GHz 802.11ax HE40 242 RU 99.20 - - 10Hz

MIMO <Ant. 0+1>
802.11b 802.11g

"= Keysight Spectrum Anslyzer - Saept SA

[T
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|

Esleclﬂn‘kz
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aaaaa
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Xa
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#VBW 8.0 MHz Sweep 2.000 ms (1001 pts)

E Kepsght Spectrum Anslyze: - Swegt 54

AL R
Marker 3 A 2.11000 ms

NFE PNO: Fast —3—
IFGain:Low

Ref 106.99 dBpY
e z.m-,mw by i gl e ‘

Center 2.462000000 GHz

#Avg Type:RMS.

Trig: Free Run
#Aten: 10 d8

AMkKr3 2.1

384, i peirtidyerapeiryti eyt e

Span 0 Hz|
Sweep 5.000 ms (1001 pts)|

#VBW 8.0 MHz
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swanronas. FCC RADIO TEST REPORT

Report No. : FR2D2704C

802.11ax HE20 Full RU

802.11ax HE20 106 RU

= Keysight Spectruen Anslyzes - Swegt SA

[T R -
Marker 1 A 3.30000 ms

NEE PNO: Fast —»— Trig: Free Run
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__
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SSonNannwns

AMKr1
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= KryslgN Spectrum Analyzer - Swept S0
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Ref 116.99 dBpV

AN A ot T ot
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#VBW 8.0 MHz
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I] 41sg ms. 1 734 dB| —
| 10276adBwv |
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802.11ax HE40 242 RU
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